MERCRUISER (465 [GEM. V) G 502%-31392-1934)

< SEA WATER PUMP [CB49992-072564E) b w
Serial Mbr B ange: 0C843992 THRU OF 213244 ()
Ref |Clazs|Part Description Qt Comment Footnote

/' 2 46 T2T74540| BODY - ater Pump 1
? 1 3 76314 4| COVER ASSEMBLY- W ater Pump|1
- 3 4 27 205215 1 GASEET -Cover to Outer Wear [|1
@/ 5 22 32802 PLUG-Fipe [FOR wWATER PUMP|1
I 37 G 10 73275 SCREW [5/16-18 « 2-7/8" ) Wate| 2
~ 6 35 f 10 99347 SCREW [5/16-18 « 3-3/4")wiate| 3
/1 -~ 7 94916 ‘WEAR PLATE-Duter 1
@ b o) g =7 94914] GASKET-Bodyto'WearPlate |2
/' 3 19 53504 PLUG- mpeller 1
@ﬁ/'l 10 47 53362 1| IMPELLER [USE WITHOUT KE%|1
n T 11 28 RREEZ|  KEYmpeller Drive 1
1—s @/ 12 94576 WEAR PLATE-Inner 1
13 25 94288 QUAD RING-Purmp Housing 1
/: 14 46 949134 2] HOUSIMNG ASSEMBLY - ater Pul1
15 26 90562 SEAL -Qil*w ater Pump Shaft |2
/l 16 30 72961 BEARIMG-Ball ' ater Pump Shi| 2
@ 17 B95014 1 SHAFT W ater Pump 1
ey 12 18 a3 23720 RIMNG-Retaining-Ball Beaing |1
13 19 26 72785 SEAL-Oil-W ater Purp Shaft 1
O - 20 47530 HUE-w ater Pump Pulley 1
@715 21 12 20084 wWASHER-Cower Screw 5
s 22 B2822T | PULLEY “w ater Pump [CAST) 1
14 23 10 47277 |SCREW [5/16-24 & 3/4"-Pulley |4
24 13 39107 |LOCKWASHER [5/16")-Pulley Scre| 4
/15 25 57 13457T [V BELT [30"]w/ ater Pump 1
a 26 15295T |BRACKET *fater Pump [STAMPEL|1
17 27 10 47461 |SCREW [7/16-14 & 1" ater Pum)| 1
/ 28 10 17965 | SCREW [7/16-14 & 45/64 ) wiater |1
% 29 13 32993 | LOCKWASHER [7/A16")-Bracket Scf1
~ 23 30 12 27025 '\WASHER-Bracket Screw 1
a/,‘l! 32 13 39107 |LOCKAWASHER [B/M16"] 3
@ 19 33 11 21908 | MUT [5/16-18) 3
®/ M 15751 T |BRACE ' ater Pump 1
?ﬂ ] 10 47461 |SCREW [7/16-14 2 1")-Brace to Er|1
@ 36 13 32993 | LOCKMASHER [7/16")-Brace Scre| 1
a7 12 27025 WaASHER-Brace Screw 1
] 10 357EE | SCREW [3/8-24 1 1" w ater Pump |1
9 13 35048 | LOCKMWASHER [3/8")-Brace Scres|1
1] 11 46335 |MUT [3/8-24)-Brace Screw 1




